WEIGHT

6-Mlb

12-17 Ib

18-23 Ib

24-35 b

36-47 b

48-59 Ib
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72-95 Ib

96 Ib & over

WEIGHT
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24-35 b

36-47 b
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0-3 months

4-11 months

12-23 months

2-3 years

4-5 years

6-8 years

9-10 years
1l years

12 years

6-1 months
12-23 months
2-3 years
4-5 years

6-8 years

9-10 years

1lyears
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Infant’s & Children’s TYLENOL (Acetaminophen)
Dose Every 4 Hours

New Infant Children’s TYLENOL Children’s Junior Strength
Suspension Concentration Suspension Chewable Tablets Meltaway Tablets
(160 mg /5 mL) (160 mg /5 mL) (80 mg/tab) (160 mg / tab)
125 mL 2m -
25 mL 25m - |
375 mL ’sme ! - |
5mL 5 mL 2tablets | -
————— 7.5 mL 3 tablets ——
————— 10 mL 4 tablets 2 tablets
————— 125 mL 5 tablets 21/2 tablets
————— 15 mL 6 tablets 3 tablets
——————————————— 4 tablets
+ If possible, use weight to dose; otherwise use age. Use only the dosing device provided.
+ Onedose lasts up to 8 hours- do not exceed 5 doses in 24 hours.
3 ° 3
Infant’s & Children’s MOTRIN (Ibuprofen)
Dose Every 6 Hours
Do not use Motrin in children under 6 months of age.
Concentrated MOTRIN | Children’s MOTRIN | Children’s MOTRIN [ MOTRIN Junior Strength | MOTRIN Junior Strength
Infant’s Suspension Suspension Chewable Tablets Chewable Tablets Easy-to-Swallow Caplets
(50 mg /125 mL) (100 mg /5 mL) (50 mg/ tab) (100 mg / cap) (100 mg / cap)
125 mL 25mL ! - | - |
1875 mL 37%m. | -—-— | - |
————— 5mL 2 tablets —— ——
————— 8 mL 3 tablets — —
————— 10 mL 4 tablets 2 tablets 2 caplets
————— 125 mL 5 tablets 21/2 tablets 21/2 caplets
————— 15 mL 6 tablets 3 tablets 3 caplets
———————————————————— 4 caplets

12 years

+ If possible, use weight to dose; otherwise use age. Use only the dosing device provided.
+ One dose lasts up to 8 hours- do not exceed 4 doses in 24 hours.




